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Section 1: Overview

Test Summary

The samples were assessed against the tests detailed in section 3 under the requirements of the following
standards:

Emissions:
CFR47 Part 15.247
RSS-210

RSS102

Notes:
1) Measurements were made in accordance with KDB Publication No. 558074 D01 DTS Meas Guidance

v03r01 & measurement method of spurious emission tolerance to the International Telecommunication Union
(ITU) Recommendation SM329.
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Section 2: Assessment Information

2.1 General

This report must not be used to claim product certification, approval, or endorsement by A2LA, NIST, or any
agency of the federal Government.

With regard to this assessment, the following points should be noted:

a) The results contained in this report relate only to the items tested and were obtained in the period between
the date of the initial assessment and the date of issue of the report. Manufactured products will not
necessarily give identical results, due to production tolerances and measurement uncertainties.

b) The apparatus was set up and exercised using the configuration and modes of operation
defined in this report only.

c) Where relevant, the apparatus was only assessed using the susceptibility criteria defined

in this report and the Test Assessment Plan (TAP).

d) All testing was performed under the following environmental conditions:
Temperature 15°C to 35°C (54°F to 95°F)

Atmospheric Pressure  860mbar to 1060mbar (25.4" to 31.3")
Humidity 10% to 75*%

e) All AC testing was performed at the following supply voltage:
110V (+/-10%) 60Hz

f) Cisco Systems, Inc. is accredited by the American Association for Laboratory Accreditation (A2LA). The
scope of accreditation, certificate number 1178-01 is referenced in appendix C, along with further details.

This report must not be reproduced except in full, without written approval of Cisco Systems, Inc.
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2.2 Start Date of Testing

04-MAR-2014

2.3 Report Issue Date

Cisco Systems, Inc. uses an electronic system to issue, store and control the revision of test reports. This system is
called the Engineering Document Control System (EDCS). The actual report issue date is embedded into the original
file on EDCS. Any copies of this report, either electronic or paper, that are not on EDCS must be considered
uncontrolled

2.4 Testing facilities

This assessment was performed by:

Testing Laboratory
Cisco Systems, Inc.,
170 West Tasman Drive
San Jose, CA 95134,
USA

Registration Numbers for Industry Canada

Cisco System Site Site Identifier
Building P, 10m Chamber Company #: 2461N-2
Building P, 5m Chamber Company #: 2461N-1
Building I, 5m Chamber Company #: 2461M-1

Test Engineers

Allan Beecroft, Technical Leader, Cisco Systems Inc.

2.5 Equipment Assessed (EUT)
CP-DX70 Desktop TelePresence
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2.6 EUT Description

The Cisco DX70 offers uncompromised collaboration for every desk. Experience best in class HD video and
expanded collaboration capabilities such as UC features, Android applications and email all within a single integrated
device. Now is the time for simple to use Collaboration experience at a price so affordable you can empower every
office and home office desktop.

2.7 Scope of Assessment

Tests have been performed in accordance with the relevant Test and Assessment Plan (TAP), a copy of which is
contained in Appendix F of this report, and the relevant Cisco Systems, Inc. radio test procedures (EDCS-420238 ).
This test report may not cover all of the tests highlighted in the test plan.

2.8 Units of Measurement

The units of measurements defined in the appendices are reported in specific terms, which are test dependent.
Where radiated measurements are concerned these are defined at a particular distance. Basic voltage
measurements are defined in units of [dBuV]

As an example, the basic calculation for all measurements is as follows:
Emission level [dBuV] = Indicated voltage level [dBuV] + Cable Loss [dB] + Other correction factors [dB]

The combinations of correction factors are dependent upon the exact test configurations [see test equipment lists for
further details] and may include:-

Antenna Factors, Pre Amplifier Gain, LISN Loss, Pulse Limiter Loss and Filter Insertion Loss..
Note: to convert the results from dBuV/m to uV/m use the following formula:-
Level in uV/m = Common Antilogarithm [(X dBuV/m)/20] = Y uV/m
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2.9 Report Template Control No.
EDCS#: 703456

Section 3: Result Summary
3.1 Results Summary Table

Conducted Tests

Basic Standard Result
6dB Bandwidth Pass
Peak Output Power Pass
Power Spectral Density Pass
Conducted Spurious Emissions Pass
Band Edge Pass
AC Power Line Conducted Emissions | Pass

Radiated Tests

Basic Standard Result

Tx Radiated Spurious and Harmonic Emissions | Pass

Rx Radiated Spurious and Harmonic Emissions | Pass

Co-Locator Spurious Emissions Pass

Radiated Emissions 30MHz to 1GHz Pass

* SAR measurements to be reported in test report EDCS-1401425
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Section 4:

Sample Details

Note: Each sample was evaluated to ensure that its condition was suitable to be used as a test sample prior to the
commencement of testing. During preliminary testing all three planes (X, Y & Z) were evaluated to determine “Worst
Case”. The data collected determine that the orientation used for this report was demined “Worst Case”.

4.1 Sample Details
Sample Equipment Details Serial Number Part
Number Number
S01 CP-DX70 Desktop TelePresence (Charcoal) FOC1803N9SE CP-DX70
S02 LITEON PA-1600-2A-LF AC/DC Adapter LIT1748098P N/A
S03 CP-DX70 Desktop TelePresence (Charcoal) FOC1803N9PR CP-DX70
S04 AIR-CAP2702I-A-K9 Access Point RFDP1BVZ017 N/A
S05 SAMSUNG SCH-I1200 Mobile Phone N/A N/A

The following antennas were evaluated as part of this testing process. The antennas listed reflect
the maximum gain allowed for each family type of antenna:

Fixed internal Amphenol Dual Band Antenna, Gain = 2.6dBi ( no external antenna can be used. )

4.2 System Details
System # Description Samples
Radio Test Sample. S01 & S02
2 Radio Test Sample for Co-Located Tests. S03, S02, S04 & S05

4.3 Mode of Operation Details

Mode#

Description

Comments

System is placed in a continuous Tx State at a Low, Middle, High Channel
802.11b/g/n Test Mode per Test Requirements. 802.11 running 1Mbps, 802.11b running at 11Mbps
while 802.11g running at 6Mbps, HT20 at MCS0 & HT40 at MCSO0.

System is placed in a continuous Tx 802.11b/g/n & Bluetooth state. The
802.11b/g/n Test Mode 802.11 wi-fi has an established connection with an Access Point, whilst the
Bluetooth is paired with a mobile phone transferring a 150Mbyte.
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Section 5: Modifications

5.1 Sample Modifications Performed During Assessment

No modifications were performed during assessment.

Page No: 90f96

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.
Cisco Systems, Inc. Company Confidential



Radio Intentional Test Report No: EDCS - 1394241
FCC ID: LDKDX700976 IC: 2461B- DX700976 ol

CIsSCO

Appendix A: Formal Test Results

6 dB Bandwidth

15.247 & RSS-210 A8.2:
Systems using digital modulation techniques may operate in the 2400-2483.5MHz band. The minimum 6 dB
bandwidth shall be at least 500 kHz.

Connect the antenna port(s) to the spectrum analyzer input. Using the spectrum analyzer Channel
Bandwidth mode, configure the spectrum analyzer as shown below (enter all losses between the transmitter
output and the spectrum analyzer).

Center Frequency: Frequency from table below
Span: 2 X Nominal Channel Bandwidth
Reference Level: 10 dBm

Attenuation: 30dB

Sweep Time: 5s

Resolution Bandwidth: 100kHz & 430kHz

Video Bandwidth: 300kHz & 1.3MHz

X dB Bandwidth: -6 dB

Detector: Peak

Trace: Single

Place the radio in continuous transmit mode. View the transmitter waveform on the spectrum analyzer, and
record the pertinent measurements:

-6dB

FREQUENCY | DATA RATE BANDWIDTH | LIMIT (kHz) MARGIN
(MHz) (Mbps) (kHz2) (kHz)
2412 1 10050 >500 -9550
2437 1 16540 >500 -16040
2462 1 9540 >500 -9040
2412 11 10050 >500 -9550
2437 11 16600 >500 16100
2462 11 9540 >500 -9040
2412 6 10050 >500 -9550
2437 6 16590 >500 16090
2462 6 9540 >500 -9040
2412 MCS0 17810 >500 17310
2437 MCS0 17830 >500 17330
2462 MCS0 17830 >500 17330
2422 MCS0 36590 >500 -36090
2437 MCS0 36550 >500 -36050
2452 MCS0 36590 >500 -36090

Page No: 10 of 96

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.

Cisco Systems, Inc. Company Confidential



Radio Intentional Test Report No: EDCS - 1394241
FCC ID: LDKDX700976 IC: 2461B- DX700976

FREQUENCY | DATA RATE 99% -26dB
(MHz) (Mbps) BANDWIDTH (kHz)
2412 1 17170
2437 1 17170
2462 1 17190
2412 11 16840
2437 11 16830
2462 11 16840
2412 6 23410
2437 6 23740
2462 6 20260
2412 MCS0 23410
2437 MCS0 20570
2462 MCS0 20610
2422 MCS0 41110
2437 MCS0 41150
2452 MCS0 41210

Graphical Test Results for 15.247 (6dB Bandwidth)

Agilent Spectrum Analyzer - Occupied BW.
l

S0Q  DC
Center Freq 2.412000000 GHz

==
#IFGain:Low

Ref Offset6.16 dB.
Ref 10.00dBm

Center 2.412 GHz

Occupied Bandwidth

SENSE:INT]

ALIGNAUTO 02:11:17 PM Mar 05, 2014

Center Freg: 2.412000000 GHz
Trig: Free Run
#Atten: 30 dB

#VBW 300 kHz

Total Power

13.536 MHz

Transmit Freq Error 53.499 kHz OBW Power
x dB Bandwidth 10.05 MHz x dB

Radio Std: None

Radio Device: BTS

21.5 dBm

99.00 %
-6.00 dB

STATUS

CIsSCO

Title: 6dB Bandwidth 2412MHz at 1Mbps (802.11)

Page No:

11 of 96

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.

Cisco Systems, Inc. Company Confidential



Radio Intentional Test Report No: EDCS - 1394241
FCC ID: LDKDX700976 IC: 2461B- DX700976

NT

ALIGNAUTO 02:12:20 PM Mar 05, 2014

SENSE:]
Center Freq: 2.437000000 GHz
o Trig: Free Run
#IFGain:Low #Atten: 30 dB

Ref Offset6.16 dB
Ref 10.00 dBm

Center 2.437 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

13.5636 MHz
Transmit Freq Error 25.713 kHz OBW Power
x dB Bandwidth 10.05 MHz x dB

Radio Std: None Frequency

Radio Device: BTS

Center Freq
2.437000000 GHz

21.7 dBm Freq Offset|
0 Hz|

STATUS

CIsSCO

Title: 6dB Bandwidth 2437MHz at 1Mbps (802.11)

Agilent Spectrum Analyzer - Occupied BW.

ALIGNAUTO 02:13:11 PM Mar 05, 2014

SEN
Center Freq: 2.462000000 GHz

o Trig: Free Run
#IFGain:Low #Atten: 30 dB

Ref Offset6.16 dB
Ref 10.00dBm

Center 2.462 GHz
#Res BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth Total Power

13.632 MHz
Transmit Freq Error 4.778 kHz OBW Power
x dB Bandwidth 10.05 MHz x dB

Radio Std: None Frequency

Radio Device: BTS

2.462000000 GHz

CF Step

21.4 dBm

STATUS

Title: 6dB Bandwidth 2462MHz at 1Mbps (802.11)
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Agilent Spectrum Analyzer - Occupied BW
RF E

ALIGNAUTO 02:14:26 PM Mar 05, 2014 E
Radio Std: None requency

| E ] T | R SENSE(INT|
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz
Trig: Free Run

—-—
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset6.16 dB
Ref 10.00dBm

CenterFreq
2.412000000 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 22.5 dBm Freq Offset|
13.386 MHz bt

Transmit Freq Error 26.953 kHz OBW Power
x dB Bandwidth 9.542 MHz x dB

MSG STATUS

Title: 6dB Bandwidth 2412MHz at 11Mbps (802.11b)

Agilent Spectrum Analyzer - Occupied BW.
Qi i i |50/ 5 D3 | [ ALIGNAUTO | 02:15:33 PM Mar 05, 2014 e
Center Freq 2.437000000 GHz ] Radio Std: None aUency,

==
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset6.16 dB
Ref 10.00 dBm

Center Freq
2.437000000 GHz

Span 40 MHz;
#Res BW 100 kHz #VBW 300 kHz #Sweep 5 s

Occupied Bandwidth Total Power 22.6 dBm Freq Offset
13.391 MHz Sz

Transmit Freq Error 12.166 kHz OBW Power 99.00 %
x dB Bandwidth 9.543 MHz x dB -6.00 dB

MSG STATUS

Title: 6dB Bandwidth 2437MHz at 11Mbps (802.11b)
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Agilent Spectrum Analyzer - Occupied BW.

RF ALIGN AUTO 02:18:06 PM Mar 05, 2014

DC SENS ;
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency

= Trig: Free Run
HIFGain:Low  HAtten:30 dB Radio Device: BTS

Ref Offset6.16 dB
Ref 10.00 dBm

Center Freq
2.462000000 GHz

Center 2.462 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 22.4 dBm Freq Offset|
13.399 MHz b

Transmit Freq Error 586 Hz OBW Power
x dB Bandwidth 9.544 MHz x dB

MsG STATUS

Title: 6dB Bandwidth 2462MHz at 11Mbps (802.11b)

S INT]| ALIGN AUTO 02:20:38 PM Mar 05, 2014
Center Freq: 2.412000000 GHz Radio Std: None Frequency
> Trig: Free Run
#IFGain:Low  #Atten: 30 dB Radio Device: BTS

Ref Offset6.16 dB
Ref 10.00 dBm

Center Freq
2.412000000 GHz

ICenter 2.412 GHz Span 40 MHz;
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 21.2 dBm
16.472 MHz

Transmit Freq Error 646 Hz OBW Power 99.00 %
x dB Bandwidth 16.54 MHz x dB -6.00 dB

MsG STATUS

Title: 6dB Bandwidth 2412MHz at 6Mbps (802.119)
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Agilent Spectrum Analyzer - Occupied BW.

RF 5

DC
Center Freq 2.437000000 GHz

#IFGain:Low

Ref Offset6.16 dB
Ref 10.00 dBm

Center 2.437 GHz
#Res BW 100 kHz

Occupied Bandwidth

ALIGNAUTO | 02:21:45PMMar05, 2014 =
Radio Std: None requency;

Center Freq: 2.437000000 GHz

= Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Center Freq
2.437000000 GHz

#VBW 300 kHz

Total Power

16.486 MHz

Transmit Freq Error -2.317 kHz
x dB Bandwidth 16.60 MHz x dB

OBW Power

STATUS

CIsSCO

Title: 6dB Bandwidth 2437MHz at 6Mbps (802.119)

Ref Offset6.16 dB
Ref 10.00 dBm

Center 2.462 GHz
#Res BW 100 kHz

Occupied Bandwidth

==
#IFGain:Low

Transmit Freq Error 1.576 kHz
x dB Bandwidth 16.59 MHz x dB -6.00 dB

S INT]| ALIGN AUTO 02:22:51 PM Mar 05, 2014
Center Freq: 2.462000000 GHz Radio Std: None Frequency
Trig: Free Run
#Atten: 30 dB Radio Device: BTS

Center Freq
2.462000000 GHz

CF Step
4.000000 MHz
Span 40 MHz|jy\¥ Man

#VBW 300 kHz

Total Power 21.1 dBm

16.474 MHz

OBW Power 99.00 %

STATUS

Title: 6dB Bandwidth 2462MHz at 6Mbps (802.119)
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Agilent Spectrum Analyzer - Occupied BW.
- BH z DC SENS ALIGNAUTO | 09:12:20 AMMar 11, 2014
Center Freq: 2.412000000 GHz Radio Std: None Meas Setup

=~ Trig:Free Run
#IFGain:Low #Atten: 30 dB Radio Device: BTS Avg/Hold Num
100
Ref Offset 6.16 dB On Off|
Ref 10.00 dBm
AvgMode
Exp Repeat|

OBWPower

99.00 %

ICenter 2.412 GHz Span 40 MHz;
#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms|

Occupied Bandwidth Total Power 19.1 dBm
17.657 MHz

Transmit Freq Error 14.017 kHz OBW Power

x dB Bandwidth 17.81 MHz x dB

STATUS |

Title: 6dB Bandwidth 2412MHz at MCS0 (HT20)

S INT]| ALIGN AUTO 09:18:19 AM Mar 11, 2014
Center Freq: 2.437000000 GHz Radio Std: None
= Trig: Free Run
HIFGain:Low  HAtten:30 dB Radio Device: BTS

Frequency

Ref Offset6.16 dB
Ref 10.00 dBm

Center Freq
2.437000000 GHz

ICenter 2.437 GHz Span 40 MHz|jy\¥
#Res BW 100 kHz #VBW 300 kHz #Sweep 59

Occupied Bandwidth Total Power 20.5 dBm Freq Offset|
17.680 MHz b

Transmit Freq Error 12.228 kHz OBW Power 99.00 %
x dB Bandwidth 17.83 MHz x dB -6.00 dB

MsG STATUS

Title: 6dB Bandwidth 2437MHz at MCS0 (HT20)

Page No: 16 0f 96

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.

Cisco Systems, Inc. Company Confidential



Radio Intentional Test Report No: EDCS - 1394241
FCC ID: LDKDX700976 IC: 2461B- DX700976

Agilent Spectrum Analyzer - Occupied BW.

RF 5

DC
Center Freq 2.462000000 GHz

#IFGain:Low

Ref Offset6.16 dB
Ref 10.00 dBm

Center 2.462 GHz
#Res BW 100 kHz

Occupied Bandwidth

x dB Bandwidth

ALIGNAUTO 09:18:46 AM Mar 11, 2014

Center Freq: 2.462000000 GHz
M Trig: Free Run

#Atten: 30 dB

#VBW 300 kHz

Total Power

17.684 MHz

Transmit Freq Error 8.281 kHz
17.83 MHz x dB

OBW Power

Radio Std: None Frequency

Radio Device: BTS

Center Freq
2.462000000 GHz

20.3 dBm Freq Offset|
0 Hz|

STATUS

CIsSCO

Title: 6dB Bandwidth 2462MHz at MCSO0 (HT20)

Ref Offset6.16 dB
Ref 10.00 dBm

Center 2.422 GHz
#Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

==
#IFGain:Low

INT]

ALIGNAUTO 09:37:05 AM Mar 11, 2014

CenterrFreq: 2.422000000 GHz

Trig: Free Run
#Atten: 30 dB

#VBW 300 kHz

Total Power

36.221 MHz
32.451 kHz
36.59MHz  xdB

OBW Power

Radio Std: None Frequency

Radio Device: BTS

Center Freq
2.422000000 GHz

Span 80 MHz;

17.9 dBm

99.00 %
-6.00 dB

STATUS

Title: 6dB Bandwidth 2422MHz at MCS0 (HT40)
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Agilent Spectrum Analyzer - Occupied BW.

RF 5

DC
Center Freq 2.437000000 GHz

#IFGain:Low

Ref Offset6.16 dB
Ref 10.00 dBm

Center 2.437 GHz
#Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

ALIGNAUTO 09:30:00 AM Mar 11, 2014

Center Freq: 2.437000000 GHz
M Trig: Free Run

#Atten: 30 dB

#VBW 300 kHz

Total Power

36.228 MHz
21.606 kHz
36.55MHz  xdB

OBW Power

Radio Std: None Frequency

Radio Device: BTS

18.2 dBm Freq Offset|
0 Hz|

STATUS

CIsSCO

Title: 6dB Bandwidth 2437MHz at MCS0 (HT40)

Ref Offset6.16 dB
Ref 10.00 dBm

Center 2.452 GHz
#Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

==
#IFGain:Low

INT

ALIGNAUTO 09:26:54 AM Mar 11, 2014

CenterrFreq: 2.452000000 GHz

Trig: Free Run
#Atten: 30 dB

#VBW 300 kHz

Total Power

36.235 MHz
12.632 kHz
36.59MHz  xdB

OBW Power

Radio Std: None Frequency

Radio Device: BTS

Center Freq
2.452000000 GHz

Span 80 MHz;

17.9 dBm

99.00 %
-6.00 dB

STATUS

Title: 6dB Bandwidth 2452MHz at MCS0 (HT40)
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Graphical Test Results RSS210 (Occupied Bandwidth)

Agilent Spectrum Analyzer - Occupied BW.

RF

DC
Center Freq 2.412000000 GHz

IFGain:Low

Ref Offset6.16 dB
Ref 20.00 dBm

Center 2.412 GHz
#Res BW 390 kHz

Occupied Bandwidth

Transmit Freq Error

H

SENSE:INT] ALIGNAUTO 08:35:08 AM Mar 12, 2014
Center Freq: 2.412000000 GHz Radio Std: None

Frequency

= Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Center Freq
2.412000000 GHz

#VBW 1.2 MHz

Total Power

13.559 MHz

58.832 kHz OBW Power 99.00 %
x dB Bandwidth 17.17 MHz x dB -26.00 dB

STATUS

CIsSCO

Title: Occupied Bandwidth 2412MHz at 1Mbps (802.11)

Agilent Spectrum Analyzer - Occupied BW

QO e s 509 DC
Center Freq 2.437000000 GHz

Ref Offset6.16 dB
Ref 20.00 dBm

#Res BW 390 kHz

Occupied Bandwidth

3

IFGain:Low

ALIGN AUTO 08:47:46 AM Mar 12, 2014

Radio Std: None Frequency

==
#Atten: 30 dB Radio Device: BTS

Center Freq
2.437000000 GHz

Span 40 MHz;
#Sweep 5 s

#VBW 1.2 MHz

Total Power 18.9 dBm Freq Offset
0 Hz|

13.556 MHz

Transmit Freq Error 37.063 kHz
x dB Bandwidth 17.17 MHz x dB -26.00 dB

OBW Power 99.00 %

STATUS

Title: Occupied Bandwidth 2437MHz at 1Mbps (802.11)
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CIsSCO

Agilent Spectrum Analyz cupied BW.

ALIGNAUTO | 08:

4 AM Mar 12, 2014

Center Freq: 2.462000000 GHz
W Trig: Free Run
#Atten: 30 dB

DC
00000 GHz

IFGain:Low

Ref Offset6.16 dB
Ref 20.00dBm

Center 2.462 GHz

#Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power

13.547 MHz
4.964 kHz
17.19 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

H

STATUS

Radio Std: None Frequency

Radio Device: BTS

Center Freq
2.462000000 GHz

99.00 %
-26.00 dB

Title: Occupied Bandwidth 2462MHz at 1Mbps (802.11)

T ALIGNAUTO

08:37:31 AM Mar 12, 2014

SEf
Center Freq: 2.412000000 GHz
Trig: Free Run

IFGain:Low #Atten: 30 dB

Ref Offset6.16 dB
Ref 20.00dBm

Center 2.412 GHz

#Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power

13.417 MHz
23.993 kHz
16.84 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS

Radio Std: None Frequency

Radio Device: BTS

Center Freq
2.412000000 GHz

99.00 %
-26.00 dB

Title: Occupied Bandwidth 2412MHz

at 11Mbps (802.11Db)
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DC
000 GHz

IFGain:Low

Ref Offset6.16 dB
Ref 20.00 dBm

Center 2.437 GHz
#Res BW 390 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

H

ALIGNAUTO 08:45:56 AM Mar 12, 2014

SEf
Center Freq: 2.437000000 GHz

= Trig: Free Run

#Atten: 30 dB

#VBW 1.2 MHz

Total Power

13.416 MHz
4.981 kHz
16.83MHz  x dB

OBW Power

Radio Std: None Frequency

Radio Device: BTS

Center Freq
2.437000000 GHz

99.00 %
-26.00 dB

STATUS

CIsSCO

Agilent Spectrum Analyzer - Occupied BW.
d RF DC
Center Freq 2.462000000 GHz
IFGain:Low

Ref Offset6.16 dB
Ref 20.00 dBm

Center 2.462 GHz
#Res BW 390 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

H

Title: Occupied Bandwidth 2437MHz

at 11Mbps (802.11b)

ALIGNAUTO 08:51:38 AM Mar 12, 2014

SEN
Center Freq: 2.462000000 GHz
Trig: Free Run
#Atten: 30 dB

#VBW 1.2 MHz

Total Power

13.418 MHz
-8.907 kHz
16.84MHz  xdB

OBW Power

Radio Std: None Frequency

Radio Device: BTS

2.462000000 GHz

CF Step

Man

22.2 dBm

99.00 %
-26.00 dB

STATUS

Title: Occupied Bandwidth 2462MHz at 11Mbps (802.11b)
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CIsSCO

DC SEf ALIGN AUTO 08:39:36 AM Mar 12, 2014
000 GHz Center Freq: 2.412000000 GHz Radio Std: None Frequency

= Trig: Free Run
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset6.16 dB
Ref 20.00 dBm

Center Freq
2.412000000 GHz

Center 2.412 GHz
#Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power
17.017 MHz

Transmit Freq Error -49.000 kHz OBW Power 99.00 %
x dB Bandwidth 23.41 MHz x dB -26.00 dB

MsG i) Alignment Completed STATUS

Title: Occupied Bandwidth 2412MHz_at 6Mbps (802.11g)

Agilent Spectrum Analyzer - Occupied BW.

(/ RF DC SEN ALIGN AUTO 08:44:28 AM Mar 12, 2014
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
> Trig: Free Run
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset6.16 dB
Ref 20.00 dBm

Center Freq
2.437000000 GHz

Center 2.437 GHz
#Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power
17.104 MHz

Transmit Freq Error -39.874 kHz OBW Power 99.00 %
x dB Bandwidth 23.74 MHz x dB -26.00 dB

STATUS

Title: Occupied Bandwidth 2437MHz at 6Mbps (802.11g)

H
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DC
000 GHz

IFGain:Low

Ref Offset6.16 dB
Ref 20.00 dBm

Center 2.462 GHz
#Res BW 390 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

H

ALIGNAUTO 08:53:13 AM Mar 12, 2014

SEf
Center Freq: 2.462000000 GHz

= Trig: Free Run

#Atten: 30 dB

#VBW 1.2 MHz

Total Power

16.983 MHz
-55.042 kHz
2026 MHz  xdB

OBW Power

Radio Std: None Frequency

Radio Device: BTS

Center Freq
2.462000000 GHz

99.00 %
-26.00 dB

STATUS

CIsSCO

Agilent Spectrum Analyzer - Occupied BW.
d RF DC
Center Freq 2.412000000 GHz
IFGain:Low

Ref Offset6.16 dB
Ref 20.00 dBm

Center 2.412 GHz
#Res BW 390 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

H

Title: Occupied Bandwidth 2462MHz_at 6Mbps (802.11g)

ALIGNAUTO 08:41:16 AM Mar 12, 2014

SEN
Center Freq: 2.412000000 GHz
Trig: Free Run
#Atten: 30 dB

#VBW 1.2 MHz

Total Power

17.017 MHz
-49.000 kHz
2341MHz  xdB

OBW Power

Radio Std: None Frequency

Radio Device: BTS

Center Freq
2.412000000 GHz

CF Step

Man

22.1 dBm

99.00 %
-26.00 dB

STATUS

Title: Occupied Bandwidth 2412MHz at MCS0 (HT20)
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Agilent Spectrum Analyz cupied BW.

DC SENS ALIGNAUTO | 08:42:46 AM Mar 12, 2014
00000 GHz Center Freq: 2.437000000 GHz Radio Std: None
o Trig: Free Run
IFGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset6.16 dB
Ref 20.00 dBm

Center Freq
2.437000000 GHz

Center 2.437 GHz
#Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 21.5 dBm
18.007 MHz

Transmit Freq Error 23.916 kHz OBW Power 99.00 %
x dB Bandwidth 20.57 MHz x dB -26.00 dB

STATUS

Title: Occupied Bandwidth 2437MHz at MCS0 (HT20)

H

Agilent Spectrum Analyze
(/ RF DC £ ALIGN AUTO 08:56:17 AM Mar 12, 2014
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
= Trig: Free Run
IFGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset6.16 dB
Ref 20.00 dBm

Center Freq
2.462000000 GHz

CF Step

Center 2.462 GHz
#Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power

18.005 MHz
Transmit Freq Error 9.992 kHz OBW Power 99.00 %
x dB Bandwidth 20.61 MHz x dB -26.00 dB

STATUS

Title: Occupied Bandwidth 2462MHz at MCSO0 (HT20)

H
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#IFGain:Low

Ref Offset6.16 dB
Ref 10.00 dBm

Center 2.422 GHz
#Res BW 430 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

H

ALIGNAUTO 09:35:21 AM Mar 11, 2014

SEf
Center Freq: 2.422000000 GHz

= Trig: Free Run

#Atten: 30 dB

#VBW 1.3 MHz

Total Power

36.417 MHz
110.32 kHz
4.11MHz  xdB

OBW Power

Radio Std: None Frequency

Radio Device: BTS

Center Freq

Span 80 MHz|jy\¥y
#Sweep 5

18.6 dBm

99.00 %
-26.00 dB

STATUS

CIsSCO

Agilent Spectrum Analyzer - Occupied BW.

(/ RF DC
Center Freq 2.437000000 GHz

Ref Offset6.16 dB
Ref 10.00 dBm

Center 2.437 GHz
#Res BW 430 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

H

==
#IFGain:Low

Title: Occupied Bandwidth 2422MHz at MCSO0 (HT40)

ALIGNAUTO 09:32:43 AM Mar 11, 2014

SEN
Center Freq: 2.437000000 GHz
Trig: Free Run
#Atten: 30 dB

#VBW 1.3 MHz

Total Power

36.381 MHz
76.794 kHz
41.15MHz  xdB

OBW Power

Radio Std: None Frequency

Radio Device: BTS

Center Freq
2.437000000 GHz

CF Step

Man

18.9 dBm

99.00 %
-26.00 dB

STATUS

Title: Occupied Bandwidth 2437MHz at MCS0 (HT40)
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Center 2.452 GHz
#Res BW 430 kHz

H

Transmit Freq Error
x dB Bandwidth

NAUTO 09:25:14 AM Mar 11, 2014

T ALIGH
452000000 GHz Radio Std: None

= Trig: Free Run
HIFGain:Low  HAtten:30 dB Radio Device: BTS

Ref Offset6.16 dB
Ref 10.00 dBm

#VBW 1.3 MHz

Occupied Bandwidth Total Power 18.6 dBm
36.422 MHz

66.923 kHz OBW Power 99.00 %
41.21 MHz x dB -26.00 dB

STATUS

CIsSCO

Title: Occupied Bandwidth 2452MHz at MCSO (HT40)
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CIsCO

Photograph of Conducted Measurement Test Setup:
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CISCO

Peak Output Power

15.247 & RSS-210 A8.4:
The maximum conducted output power of the intentional radiator for systems using digital
modulation in the 2400-2483.5MHz band shall not exceed 1 Watt (30dBm). If transmitting
antennas of directional gain greater than 6 dBi are used, the maximum conducted output power
shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

The maximum supported antenna gain is 2.6dBi. The peak correlated gain for each mode is listed in the
table below. See the Theory of Operation for details on the correlated gain for each mode.

Connect the antenna port(s) to the spectrum analyzer input. Place the radio in continuous transmit mode.
Configure the spectrum analyzer as shown below.

Enable "Channel Power" function of analyzer

Center Frequency: Frequency from table below

Span: Must be greater than 26dB bandwidth, adjust as necessary
Ref Level Offset: Correct for attenuator and cable loss.

Reference Level: 26 dBm

Attenuation: 30dB

Sweep Time: 100ms, Single sweep

Resolution Bandwidth: 1 MHz

Video Bandwidth: 3 MHz

Detector: Sample

Trace: Trace Average 100 traces in Power Averaging Mode
Integration BW: =26 dB BW from 26 dB Bandwidth Data

After averaging 100 traces of the transmitter waveform on the spectrum analyzer, record the spectrum
analyzer Channel Power.

PEAK

FREQUENCY | DATA RATE | OUTPUT LIMIT | MARGIN
(MHz) (Mbps) POWER (dBm) (dB)

(dBm)

2412 1 15.59 30 -14.41
2437 1 15.72 30 -14.28
2462 1 15.46 30 -14.54
2412 11 15.54 30 -14.46
2437 11 15.71 30 -14.29
2462 11 15.40 30 -14.60
2412 6 15.47 30 -14.53
2437 6 15.61 30 -14.39
2462 6 15.31 30 -14.69
2412 MCSO0 14.53 30 -15.47
2437 MCSO0 14.66 30 -15.34
2462 MCSO0 14.37 30 -15.63
2422 MCSO0 11.75 30 -18.25
2437 MCSO0 12.07 30 -17.93
2452 MCSO0 11.77 30 -18.23
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Graphical Results:

Agilent Spectrum Analyzer - Channel Power:

#IFGain:Low

Ref Offset6.16 dB
Ref 26.16 dBm

Center 2.412 GHz
#Res BW 1 MHz

Channel Power

15.59 dBm /17.17 MHz

NT] ALIGNAUTO

12:37:58 PM Mar 06, 2014

SENSE:]
Center Freq: 2.412000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

#VBW 3 MHz

Radio Std: None Meas Setup

Radio Device: BTS

Span 40 MHz;
#Sweep 100 ms

Power Spectral Density

3.246 dBm /MHz

STATUS

CISCO

Agilent Spectrum Analyz

RF
Span 40.000 MHz

Ref Offset6.16 dB
Ref 26.16 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

==
#IFGain:Low

15.72 dBm /17.17 MHz

ALIGNAUTO

12:53:08 PM Mar 06, 2014

SEf
Center Freq: 2.437000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

#VBW 3 MHz

Power Spectral Density

3.369 dBm /MHz

Radio Std: None

Radio Device: BTS

Span 40 MHz;
#Sweep 100 ms

PhNoise Opt;|
Fast Tuning »

Auto

STATUS

Title: Peak Output Power 802.11b, 2437 MHz at 1Mbps (802.11)
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ALIGNAUTO 12:59:10 PM Mar 06, 2014
: 2.462000000 GHz Radio Std: None

Meas Setup

Ref 26.16 dBm

DC SEf

> Trig:Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS Avg/Hold Num
100
Ref Offset 6.16 dB On Off|
AvgMode
Exp Repeat|
Integ BW|
17.190 MHz|

ICenter 2.462 GHz Span 40 MHz;
#Res BW 1 MHz #VBW 3 MHz #Sweep 100 ms|

PhNoise Opt;|

Channel Power Power Spectral Density Fast Tuning»
Auto Man|

15.46 dBm /17.19 MHz 3.110 dBm /MHz

MsG STATUS

CISCO

SEf INT]| AL 0 12:39:26 PM Mar 06, 2014
Center Freq: 2.412000000 GHz Radio Std: None
> Trig:Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS Avg/Hold Num
100

Meas Setup

Ref Offset6.16 dB
Ref 26.16 dBm

ICenter 2.412 GHz Span 40 MHz;
#Res BW 1 MHz #VBW 3 MHz #Sweep 100 ms|

Channel Power Power Spectral Density

15.54 dBm /16.84 MHz 3.278 dBm /MHz

MsG STATUS

Title: Peak Output Power 802.11b, 2412 MHz at 11Mbps (802.11b)
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CISCO

Agilent Spectrum Analyze

. SENSEINT] ALIGNAUTO | 09:32:23 AMMar 12, 2014

Span 40.000 MHz Center Freq: 2.437000000 GHz Radio Std: None

= Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 6.16 dB
Ref 26.16 dBm

Full Span|

LastSpan

Span 40 MHz;
#VBW 3 MHz #Sweep 100 ms|

Channel Power Power Spectral Density

15.71 dBm /16.83 MHz -56.55 dBm /Hz

Agilent Spectrum Analyzer - Channel Power
(/ RF S0E e SENSE:INT] ALIGN AUTO 01:02:34 PM Mar 06, 2014
Center Freq: 2.462000000 GHz Radio Std: None
= Trig: Free Run Avg|Hold: 1001100
HIFGain:Low  HAtten:30 dB Radio Device: BTS

Ref Offset6.16 dB
Ref 26.16 dBm

ICenter 2.462 GHz Span 40 MHz;
#Res BW 1 MHz #VBW 3 MHz #Sweep 100 ms|

Channel Power Power Spectral Density

15.40 dBm /16.84 MHz 3.141 dBm /MHz

MsG STATUS

Title: Peak Output Power 802.11b, 2462 MHz at 11Mbps (802.11b)
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CIsSCO

Agilent Spectrum Analyzer - Channel Power E

SENSE:INT| A TO 09:30:32 AM Mar 12, 2014

Qi i i S0/ i D3 |
Center Freq 2.41 Center Freq: 2.412000000 GHz Radio Std: None Frequency

M o Free Run ‘AvglHold: 1001100
WFGainLow  HAtten:30 dB Radio Device: BTS

Ref Offset6.16 dB
Ref 26.16 dBm

Center Freq
2.412000000 GHz

Span 40 MHz;
#VBW 3 MHz #Sweep 100 ms|

Channel Power Power Spectral Density

15.47 dBm /23.4 MHz -58.22 dBm /Hz

STATUS

Title: Peak Output Power 802.11g, 2412 MHz at 6Mbps (802.119g)

3

Agilent Spectrum Analyzer - Channel Power
- RH S0 DC SENSE:INT] ALIGNAUTO | 09:25:12 AMMar 12, 2014
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency

Trig: Free Run Avg|Hold: 1001100
Center Freq
2.437000000 GHz

==
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset6.16 dB
Ref 26.16 dBm

CF Step
4.000000 MHz|
ICenter 2.437 GHz Span 40 MHz|J’} Man

‘Res BW 1 MHz #VBW 3 MHz #Sweep 100 ms|

Channel Power Power Spectral Density

15.61 dBm /23.74 MHz -58.15 dBm /Hz

MsG STATUS

Title: Peak Output Power 802.11g, 2437 MHz at 6Mbps (802.119g)
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Agilent Spectrum Analyzer - Channel Power
4 S0Q DC

- EEE
Span 40.000 MHz

#IFGain:Low

Ref Offset6.16 dB
Ref 26.16 dBm

Channel Power

sc i) Alignment Completed

15.31 dBm /20.26 MHz

ALIGN AUTO 01:00:58 PM Mar 06, 2014

SE |
Center Freq: 2.462000000 GHz Radio Std: None Meas Setup

= Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB Radio Device: BTS Avg/Hold Num

100

on Off|

#VBW 3 MHz #Sweep 100 ms
Power Spectral Density

2.242 dBm /mMHz

CISCO

Title: Peak Output Power 802.11g, 2462 MHz at 6Mbps (802.119g)

Agilent Spectrum Analyzer - Channel Power:
(l RF 50 E

QDX
Center Freq 2.412000000 GHz

#IFGain:Low

Ref Offset6.16 dB
Ref 26.16 dBm

Center 2.412 GHz
#Res BW 1 MHz

Channel Power

= Trig: Free Run

14.53 dBm /23.41 MHz

ALIGNAUTO | 09:34:49 AMMar 12, 2014 =
Radio Std: None requency

SENS
Center Freq: 2.412000000 GHz
Avg|Hold: 1001100
#Atten: 30 dB Radio Device: BTS

Center Freq
2.412000000 GHz

#VBW 3 MHz #Sweep 100 ms|

Power Spectral Density

-59.17 dBm /Hz

STATUS

Title: Peak Output Power , 2412 MHz at MCSO0 (HT20)
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CIsSCO

Agilent Spectrum Analyzer - Channel Power

S0Q D

_ RF G SE INT| ALIGN AUTO 09:37:22 AM Mar 12, 2014

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
>~ Trig:Free Run Avg|Hold: 100/100

#IFGain:Low  #Atten: 30 dB Radio Device: BTS

Ref Offset6.16 dB
Ref 26.16 dBm

Center Freq
2.437000000 GHz

#VBW 3 MHz #Sweep 100 ms
Channel Power Power Spectral Density

14.66 dBm /20.57 MHz -58.47 dBm /Hz

STATUS

Title: Peak Output Power, 2437 MHz at MCSO0 (HT20)

3

Agilent Spectrum Analyzer - Channel Power
U ALIGN AUTO 09:38:59 AM Mar 12, 2014
462000000 GHz Radio Std: None Frequency
= Trig: Free Run Avg|Hold: 1001100
HIFGain:Low  HAtten:30 dB Radio Device: BTS

Ref Offset6.16 dB
Ref 26.16 dBm

Center Freq
2.462000000 GHz

ICenter 2.462 GHz Span 40 MHz;
#Res BW 1 MHz #VBW 3 MHz #Sweep 100 ms|

Channel Power Power Spectral Density

14.37 dBm /20.61 MHz -58.77 dBm /Hz

MsG STATUS

Title: Peak Output Power, 2462 MHz at MCSO0 (HT20)
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Agilent Spectrum Analyzer - Channel Power
7 RF 50Q DC SENSE:INT] ALIGN AUTO 11:24:13 AM Mar 11, 2014
Center Freq 2.422000000 GHz Center Freq: 2.422000000 GHz Radio Std: None

= Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Center Freq
2.422000000 GHz

Ref Offset6.16 dB
Ref 26.16 dBm

#VBW 3 MHz #Sweep 100 ms
Channel Power Power Spectral Density

11.75 dBm /41.11 MHz -64.39 dBm /Hz

STATUS

Title: Peak Output Power, 2422 MHz at MCSO0 (HT40)

3

Agilent Spectrum Analyzer - Channel Power
(/ RF 2| DG SENS ALIGN AUTO 11:22:34 AM Mar 11, 2014
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
= Trig: Free Run Avg|Hold: 1001100
HIFGain:Low  HAtten:30 dB Radio Device: BTS

Frequency

Center Freq
2.437000000 GHz

Ref Offset6.16 dB
Ref 26.16 dBm

CF Step
8.000000 MHz|
ICenter 2.437 GHz Span 80 MHz; Man

‘Res BW 1 MHz #VBW 3 MHz #Sweep 100 ms|

Channel Power Power Spectral Density

12.07 dBm /41.15 MHz -64.07 dBm /Hz

MsG STATUS

Title: Peak Output Power, 2437 MHz at MCSO0 (HT40)
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CIsSCO

Agilent Spectrum Analyzer - Channel Power

B | RF [s0@ DC | | SENSE:INT A TO 11:18:32 AM Mar 11, 2014
Center Freq 2.452000000 GHz Center Freq: 2.452000000 GHz Radio Std: None Frequency
>~ Trig:Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset6.16 dB
Ref 26.16 dBm

Center Freq
2.452000000 GHz

Span 80 MHz;
#VBW 3 MHz #Sweep 100 ms|

Channel Power Power Spectral Density

11.77 dBm /41.21 MHz -64.38 dBm /Hz

STATUS

Title: Peak Output Power, 2452 MHz at MCSO0 (HT40)

3
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CIsSCO

Power Spectral Density

15.247 & RSS-210 A8.2:
For digitally modulated systems, the peak power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval
of continuous transmission.

Connect the antenna port(s) to the spectrum analyzer input. Place the radio in continuous transmit mode. Configure
the spectrum analyzer as shown below.

Center Frequency: Frequency from table below
Span: 20 MHz & 40MHz

Ref Level Offset: Correct for attenuator and cable loss.
Reference Level: 0 dBm

Attenuation: 30dB

Sweep Time: Auto

Resolution Bandwidth: 3 kHz

Video Bandwidth: 10 kHz

Detector: Peak

Trace: Single

Marker: Peak Search

Record the Marker value.

PEAK
FREQUENCY | DATARATE | .FOWER | |imit | mARGIN
(MHz) (Mbps) | SPECTRAL | ipm) |  (dB)
DENSITY
(dBm/3kHz)

2412 1 13.66 8 21.66
2437 1 13.45 8 21.45
2462 1 13.77 8 21.77
2412 11 816 8 21.45
2437 1 7.97 8 21.19
2462 1 8.19 8 15.97
2412 6 13.21 8 21.77
2437 6 13.19 8 21.10
2462 6 13.10 8 16.19
2412 MCSO 12.61 8 -20.61
2437 MCSO 12.03 8 -20.03
2462 MCSO 12.40 8 -20.40
2422 MCSO 18.44 8 26.44
2437 MCSO 118.65 8 -26.65
2452 MCSO 17.75 8 25.75
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Graphical Test Results

Agilent Spectrum Analyzer - Swept SA
( RF S0E e

Marker 1 2.412720000000 GHz

PNO: Wide ——

IFGain:Low

Ref Offset6.16 dB
Ref 0.00 dBm

Center 2.41200 GHz
#Res BW 3.0 kHz

MSG

SENSEINT)

Trig: Free Run
#Atten: 30 dB

#VBW 10 kHz

Peak Search

AL 0
#Avg Type: Log-Pwr

Mkr1 2.412 72 GHz NextPeak

-13.66 dBm

Next Pk Right
Next Pk Left|
Marker Delta|

Mkr—CF

CISCO

Mkr—RefLvi
Span 20.00 MHz

Sweep 2.11 s (1001 pts) |

Title: Power Spectral Density, 2412 MHz, 1Mbps (802.11)

Agilent Spectrum Analyzer - Swept SA

(f RF 50Q DC
Marker 1 2.437720000000 GHz

PNO: Wide —»—

IFGain:Low

Ref Offset6.16 dB
Ref 0.00 dBm

Center 2.43700 GHz
#Res BW 3.0 kHz

MsG

SENSE:INT

Trig: Free Run
#Atten: 30 dB

#VBW 10 kHz

ALI ) 04:49:09 PM Mar

#Avg Type: Log-Pwr Peak Search

Mkr1 2.437 72 GHz L

-13.45 dBm

Next Pk Right
Next Pk Left|
Marker Delta|

Mkr—CF

Mkr—RefLvl

Span 20.00 MHz

Sweep 2.11 s (1001 pts)
sTarUS

Title: Power Spectral Density, 2437 MHz, 1Mbps (802.11)
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Agilent Spectrum Analyzer - Swept SA
(l C SENSE:INT]

Al JTO 04:52:04 PM Mar 06, 2014
#Avg Type: Log-Pwr

RF [
Marker 1 2.461280000000 GHz .
PNO: Wide —»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.16 dB
Ref 0.00 dBm -13.77 dBm

Center 2.46200 GHz Span 20.00 MHz

Peak Search

NextPeak|

Next Pk Right

Next Pk Left|

Marker Delta|

Mkr—CF

CISCO

Mkr—RefLvl

#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.11 s (1001 pts) |
MsG

Title: Power Spectral Density, 2462 MHz, 1Mbps (802.11)

Agilent Spectrum Analyzer - Swept SA
. i 500 DX SENSEINT ALIGNAUTO | 04:47:05 PM Mar 06, 2014
Marker 1 2.41134 #Avg Type: Log-Pwr
o Nide e Trig: Free Run
IFGain:Low #Atten: 30 dB
Ref Offset 6.16 dB Mkr1 2.411 34 GHz
Ref 0.00 dBm -8.16 dBm

Center 2.41200 GHz Span 20.00 MHz

#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.11 s (1001 pts)
usc| sTATUS

Peak Search

NextPeak|

Next Pk Right

Next Pk Left|

Marker Delta|

Mkr—CF

Mkr—RefLvl

Title: Power Spectral Density, 2412 MHz, 11Mbps (802.11b)
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Agilent Spectrum Analyzer - Swept SA
(/ RF S0Q  DC = E ALIGN AUTO 04:49:46 PM Mar 06, 2014 BEae e
Marker 1 2.436340000000 GHz . #Avg Type: Log-Pwr
Trig: Free Run

PNO: Wide ——
IFGain:Low #Atten: 30 dB

Ref Offset 6.16 dB
Ref 0.00 dBm

Center 243700 GHz
#Res BW 3.0 kHz #VBW 10 kHz

MSG

| SENSE:INT!

#Avg Type: Log-Pwr
PNO: Wide ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.16 dB
Ref 0.00 dBm

Span 20.00 MHz

Center 2.46200 GHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.11s (1001 pts) |
STATUS

MSG

Title: Power Spectral Density, 2462 MHz at 11Mbps (802.11b)
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Agilent Spectrum Analyzer - Swept SA

( RFE 5 DC
Marker 1 2.411060000000 GHz
PNO:

Ref Offset6.16 dB
Ref 0.00 dBm

Center 2.41200 GHz
#Res BW 3.0 kHz

MSG

IFGain:Low

SENSE:IN UTO
#Avg Type: Log-Pwr

04:48:05 PM Mar 06, 2014

Wide ~>~ Trig: Free Run
#Atten: 30 dB

-13.21 dBm

Span 20.00 MHz
#VBW 10 kHz

Peak Search

NextPeak|

Next Pk Right

Next Pk Left|

Marker Delta|

Mkr—CF

CISCO

Mkr—RefLvl

Sweep 2.11 s (1001 pts) |

Title: Power Spectral Density, 2412 MHz at 6Mbps (802.11g)

Agilent Spectrum Analyzer - Swept SA
( RF S0E e
Marker 1 2.438560000000 GHz

Ref Offset6.16 dB
Ref 0.00 dBm

Center 243700 GHz
#Res BW 3.0 kHz

MSG

SENSE:INT] UTO
#Avg Type: Log-Pwr

04:50:51 PM Mar 06, 2014

PNO: Wide —»— 11ig: Free Run
IF Gain:Low

#Atten: 30 dB

Span 20.00 MHz

Sweep 2.11 s (1001 pts)
sTaTUS

#VBW 10 kHz

Peak Search

NextPeak|
Next Pk Right
Next Pk Left|
Marker Delta|

Mkr—CF

Mkr—RefLvl

Title: Power Spectral Density, 2437 MHz at 6Mbps (802.11g)
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CISCO

Agilent Spectrum Analyzer - Swept SA

i = o SENSE:IN DEMMICEREETETESE .. s oarch
Marker 1 2.462000000000 GHz . #Avg Type: Log-Pwr TRAC
PNO: Wide —»— 17ig: Free Run
IFGain:Low #Atten: 30 dB

NextPeak|
Ref Offset 6.16 dB
Ref 0.00 dBm -13.10 dBm

Next Pk Right
Next Pk Left|
Marker Delta|

Mkr—CF

Mkr—RefLvl

Center 2.46200 GHz Span 20.00 MHz

#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.11 s (1001 pts) |
MsG

Title: Power Spectral Density, 2462 MHz at 6Mbps (802.11g)

Agilent Spectrum Analyzer - Swept SA
( RF 50Q DC SENSE:INT] UTO 11:55:37 AM Mar 11, 2014 F
Center Freq 2.412000000 GHz . Avg Type: Log-Pwr RACE requency
PNO: Wide —»— 1rig: Free Run
IFGain:Low #Atten: 30 dB
Auto Tune
Ref Offset 6.16 dB Mkr1 2.412 00 GHz
Ref 0.00 dBm -12.61 dBm

Center Freq
2.412000000 GHz

StartFreq
402000000 GHz

Stop Freq|
2422000000 GHz

CF Step
2.000000 MHz|
Man

FreqOffset

Center 2.41200 GHz Span 20.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.11 s (1001 pts)

MSG STATUS

Title: Power Spectral Density, 2412 MHz at MCSO0 (HT20)
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Agilent Spectrum Analyzer - Swept SA
RF E

. SENSE!INT ALIGNAUTO 11:57:36 AM Mar 11, 2014
Center Freq 2.437000000 GHz . Avg Type: Log-Pwr
PNO: Wide —»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 2.437 00 GHz
Ref Offset 6.16 dB
Ref 0.00 dBm -12.03 dBm

Center 243700 GHz Span 20.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.11s (1001 pts)

MSG STATUS

Frequency

CISCO

Title: Power Spectral Density, 2437 MHz at MCSO0 (HT20)

Agilent Spectrum Analyzer - Swept SA
¢ RF 50Q  DC SENSE:INT] ALIGN AUTO
Center Freq 2.462000000 GHz . Avg Type: Log-Pwr
PNO: Wide —»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.16 dB Mkr1 2.462 00 GHz

Ref 0.00 dBm -12.40 dBm

Center 2.46200 GHz Span 20.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.11 s (1001 pts)

MsG STATUS

Frequency

Auto Tune

Title: Power Spectral Density, 2462 MHz at MCSO0 (HT20)
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CISCO

SENSE:INT] ALIGN AUTO 12:05:59 PM Mar 11, 2014
Avg Type: Log-Pwr TRACE Frequency

e Trig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 2.438 60 GHz AUISEEE
Ref Offset6.16 dB
Ref 0.00 dBm -18.44 dBm

Center Freq

AR

CF Step
4.000000 MHz|
Man

FreqOffset

Center 2.42200 GHz Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.22 s (1001 pts)

MsG STATUS

SENSE:INT] ALIGN AUTO
Avg Type: Log-Pwr Frequency

PNO: Wide ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 2.437 00 GHz Auto Tune
Ref Offset6.16 dB
Ref 0.00 dBm -18.65 dBm

Center 243700 GHz Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.22 s (1001 pts)

MsG STATUS

Title: Power Spectral Density, 2437 MHz at MCSO0 (HT40)
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Agilent Spectrum Analyz
( RF

Center Freq 2.452

Ref Offset6.16 dB
Ref 0.00 dBm

Center 2.45200 GHz
#Res BW 3.0 kHz

IFGain:Low

#VBW 10 kHz

SENSE:INT]

AL
Avg Type:
Trig: Free Run

#Atten: 30 dB

Mkr1 2.444 16 GHz
-17.75 dBm

Span 40.00 MHz
Sweep 4.22 s (1001 pts)

STATUS

Frequency

Auto Tune

Center Freq

Stop Freq|

CF Step
4.000000 MHz|
Man

FreqOffset

CISCO

Title: Power Spectral Density, 2452 MHz at MCSO0 (HT40)
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